

INSPECTION CERTIFICATE

ISO 9001

To protect the privacy of customers or suppliers of Salamander Jewelry. We erased their address from this document.

CERTIFICATE NO : 2017 - 4512

ISSUE DATE : 2017-05-22

ORDER NO : CD2017040185 01

LOT NO	GRADE	DIAMETER	LENGTH	WEIGHT	FINISH	SPEC	REMARK				
C174CS069 01	AISI316L	3.000 mm	2000mm	549.00 KG	BRIGHT		W2(1/8H)				
CHARGE NO	CHEMICAL COMPOSITION (%)										
	C	Si	Mn	P	S	Ni	Cr	Mo	Cu	N	
SPEC	MIN					10.00	16.00	2.00			
	MAX	0.03	1.00	2.00	0.045	0.030	14.00	18.00	3.00		0.10
H7055203	0.021	0.43	1.447	0.032	0.001	10.04	16.84	2.005		0.016	
ITEMS NO.	SIZE (mm)	MECHANICAL PROPERTIES						REMARK			
		T.S (N/mm ²)	EL (%)	Y.P ()	HARDNESS ()	R.A (%)	()				
SPEC	MIN	-0.025									
	MAX	0.000									
1	2.990	783									
2	2.993	785									

WE HEREBY CERTIFY THAT MATERIAL HAS BEEN TESTED IN ACCORDANCE WITH THE SPECIFICATION

당 제품의 항공기용, 원자력용, 의료용 및 방산 제품으로의 사용은 사전 당사 QC와 협의가 필요합니다.

To protect the privacy of customers or suppliers of Salamander Jewelry. We erased their address from this document.